


TABLE OF CONTENTS

Page No.

GENERAL INSTRUCTIONS 1—2
SWITCH ADJUSTMENTS — OLD 3
SWITCH ADJUSTMENTS — NEW 4
NO. 630—CLOWNS—PICTURE 5—7
PLAYER CONTROL ASSEMBLY 8—9
FRONT DOOR ASSEMBLY 10—11
TRANSFORMER BOARD ASSEMBLY 12—13
ADDITIONAL PARTS LIST 14
GAME BOARD COMPONENTS LAYOUT 15
MOTHER BOARD COMPONENTS LAYOUT 16
POWER SUPPLY COMPONENTS LAYOUT 17
MONITOR SCHEMATIC 18

WARNING

THIS GAME MUST BE GROUNDED. FAILURE TO DO

SO MAY RESULT IN DESTRUCTION TO ELECTRONIC
COMPONENTS.




GENERAL INSTRUCTIONS FOR “CLOWNS"

INSTALLATION:
1. Remove shipping cleats located on the bottom of the cabinet. .

2. Install 4 provided leg levelers to bottom of cabinet and level cabinet.

3. The power is controlled by a switch located on top of the cabinet. Plug into A. C. only,
115 volts, 60 cycles. In low line areas (105 volts or less) a boost in the output voltage of
the transformer may be obtained by removing the wire fram the 115 valt tap of the
transformer and rewiring to the 105 volt position.

VOLTAGE CONTROL POT:
Located on Power Supply (P.C. 0080-00904F) and is preset at the factory. These pots should
not be tampered with unless the Distributor Service Department is contacted.

METHOD OF PLAY:
Coin, number of jumps and extra jump adjustment switch located on Game Logic Board (P.C.

A 080-90700-B630) and may be adjusted as indicated on separate instruction sheet in back box

area.

VARIABLE COIN SETTINGS:
This unit is shipped with the coin adjustment switches (#1 & #2 in ““on” position) set in the one
coin per play positions. When another coin option is desired, (see separate instructions in back
box area) it is necessary to insert an additional coin instruction card.

TO INSERT NEW COIN INSTRUCTION CARD:
1. Remove Display Glass.
2. With the score glass lying face down, lift left corner of smaoked glass slightly.
3. Insert New coin instruction card and tape to inside surface of score glass with clear tape.
4.  Press smoked glass firmly back into place.

SCORE GLASS AS
VIEWED FROM REAR

AFFIX COIN
INSTRUCTION
CARD HERE

B SMOKED GLASS

PAGE 1



General Instructions For ““Clowns” (continued)

TO SERVICE CONTROL PANEL POTS:
1. Remove Control Panel Cable jack from Game Logic Board.
2. Open front coin door and release (2) clamps located on each side of cabinet wall thru
door opening.
3.  Remove wire nut between main cable and Control Panel cable thru front door opening.
Remove control Panel and service same.

TO ADJUST SPRINGBOARD TRAVEL:

1. Place springboard alignment switch #7 in“OFF"' position.

2.  Rotate pots, A, B, C and D located on Game Logic Board (P.C. A080-90700-B630) to
center position as indicated by arrow on pot faces.

3. Adjust each players control pot (located on Control Panel) to travel from approximately
1K ohms (lower limit) to 9.5K ohms, (upper limit).

4,  Rotate player one control pot to left extremity. If springboard does not travel to left edge
of screen, trim the travel by rotating pot B (500 ohm) until it does. If springboard over-
travels left edge of screen rotate pot B in opposite direction.

5. Rotate Player One control pot to right edge of screen. If springboard does not travel to
right edge of screen, trim the travel by rotating pot A (5K ohm) until it does. If spring-
board over travels right edge of screen rotate pot A in opposite direction.

6.  Repeat steps 3 and 4 using player two control pot. Pot C (5K ohm) controls left edge trim.
Pot D (500 ohm) control right edge trim.

7. Reset springboard alignment switch #7 to “ON"’ position.

VOLUME CONTROL POT:
Located on Game Logic Board (PC A080-90700-B630) raises or lowers all wounds and may be
adjusted by rotating pot E as desired.

TONE CONTROL POT:
Located on Game Logic Board (PC A080-90700-B630) varies tone of music as desired by rotating
pot F.

NERL H
D C B A
E [
F [

P C. AO8B0-90700-B630

[ |

PAGE 2



OLD METHOD OF PLAY ADJUSTMENTS

1 COIN =1PLAYER
2 COINS =2 PLAYERS

1 COIN =1PLAYER
1 COIN =2 PLAYERS

2 COINS =1 PLAYER
2 COINS =2 PLAYERS

2 COINS =1 PLAYER
4 COINS =2 PLAYERS

SW. 1
ON

OFF

ON

OFF

NUMBER OF JUMP ADJUSTMENTS

2 JUMPS PER GAME
3JUMPS PER GAME
4 JUMPS PER GAME
5 JUMPS PER GAME

SW. 3
ON
OFF
ON
OFF

BALLOON RESET ADJUSTMENTS

BALLOON RESET AFTER KNOCKING OUT EACH ROW
BALLOON RESET AFTER KNOCKING OUT ALL BALLOONS

BONUS JUMP ADJUSTMENTS

1 BONUS JUMP AWARDED AT 3000 SCORE
1BONUs JUMP AWARDED AT 4000 SCORE

SPRINGBOARD ALIGNMENT SWITCH

PLAY MODE
SPRINGBOARD ALIGNMENT

TEST
PLAY MODE
RAM-ROM TEST
MIDWAY MFG. CO. 10750 W. GRAND AVENUE

SW. 2
ON

ON

OFF

OFF

SW. 4
ON

ON
OFF
OFF

SW. 5
ON
OFF

SW. 6
ON
OFF

SW. 7
ON
OFF

SW. 8
ON
OFF

0630~-CLNS

FRANKLIN PARK, ILLINOIS 60131

PAGE 3



NEW METHOD OF PLAY ADJUSTMENTS

Sw. 1
1 COIN =1 PLAYER ON
2 COINS = 2 PLAYERS
1 COIN = 1 PLAYER OFF
1 COIN = 2 PLAYERS
2 COINS =1 PLAYER ON
2 COINS = 2 PLAYERS
2 COINS = 1 PLAYER OFF
4 COINS = 2 PLAYERS
SW. 3
NO BONUS GAME ON
BONUS GAME AT 9,000 OFF
11,000 ON
13,000 OFF

BALLOONS RESET AFTER KNOCKING OUT EACH ROW
BALLOONS RESET AFTER KNOCKING OUT ALL BALLOONS

1 BONUS JUMP AWARDED AT 3,000 SCORE
1 BONUS JUMP AWARDED AT 4,000 SCORE

3 JUMPS PER GAME
4 JUMPS PER GAME

PLAY MODE
OPEN COIN SW FOR RAM/ROM
CLOSE COIN SW FOR ALIGNMENT SPRING BOARD

SW. 2
ON

ON

OFF

OFF

SW. 4
ON

ON
OFF
OFF

SW. 5
ON
OFF

SW. 6
ON
OFF

SW. 7
ON
OFF

SW. 8
ON
OFF

*Service Bulletin will advise of ROM Changes due to pew method of play adjustments and

serial no’s. of games with new and old method of play adjustments.

PAGE 4

0630-2-3-CLNS



MIDWAY MFG. CO.

A BALLY COMPANY

NO. 630 — CLOWNS — PICTURE

5 @ = ©

®

PAGE 5



NO. 630 — CLOWNS — PICTURE
ORDER BY PART NUMBER ONLY

0017-00104-0022
0017-00103-0061
0080-00101-0000
0017-00009-0033
0603-00131-0000

ITEM| PART N© DESCRIPTION
1 | 0630-00900-01SC | DISPLAY PLEX
2 | 0537-00903-3100 | CYCOLAC EDGEING
3 | 0537-00903-3200 | CYCOLAC EDGEING (2 REQ'D.)
4 | 0537-00138-0000 | GLASS'LIFT CHANNEL
5 | A630-00007-0000 | CONTROL PANEL ASSY. (INCLUDED
ARE ITEMS 6 THRU 8)
6 | A630-00012-0000 | PLAYER #1 CONTROL ASSY.— RIGHT
7 | A630-00013-0000 | PLAYER #2 CONTROL ASSY.— LEFT
(SAME ASSY. AS THE RIGHT)
8 | A630-00014-0000 | PUSH BUTTON ASSY. (2 REQ'D.)
0630-00906-0000 | BUTTON PLATE
0586-00036-0000 | PUSH BUTTON SWITCH ASSY. (2 REQ'D.)
0020-00202-0000 | SWITCH PLATE (2 REQ'D.)
0017-00101-0521 | #5-40 x 3/8 R.H.M.S. (4 REQ'D.)
0586-00107-0000 { MOUNTING BRACKET (2 REQ’'D.)
9 | 0549-00128-0000 | SPEAKER GRILL
10 | 0569-00001-00GR | SPEAKER BEZEL ASSY.
0017-00003-0161 | SPEAKER
0017-00041-0576 | SPEAKER GASKET
0017-00104-0022 | #6STL.WASHERS (4 REQ'D.)
0017-00103-0005 | #6-32 HEX NUTS (4 REQ’'D.)
11 | A090-00020-02GR| DOUBLE ENTRY COIN DOOR ASSY.
12 | 0090-00002-02GR | COIN DOOR FRAME
0017-00101-0555 | #6-32 x 5/16 HEX HD. BLK. S.M.S. (3 REQ'D.)
(MOUNTS COIN DOOR TO FRAME)
13 | 0017-00102-0048 | LEG LEVELERS (4 REQ'D.)
14 | 0017-00103-0026 | LEG LEVELER NUTS (4 REQ'D.)
NOT SHOWN LIST
0017-00003-0189 | 23" MONITOR (CHASSIS & TUBE COMPLETE)
0017-00101-0639 | #8-32 x 1-1/4 CARRIAGE BOLTS (4 REQ'D.)

#8 STEEL WASHER (4 REQ'D.)

#8-32 HEX LOCK NUTS S.E.M.S. (4 REQ'D.)
FISHPAPER SHIELD

BASSICK CLAMP (2 REQ'D.)

STRIKE (2 REQ'D.)

0630-00901-0000 :| TUBE MASK
M/DWAY MFG. CO.
PAGE 6 A BALLY COMPANY




NO. 630 — CLOWNS - PICTURE

ORDER BY PART NUMBER ONLY

ITEM

PART N© DESCRIPTION

0605-00104-0100 | GLASS LOCK BRKT. (2 REQ'D.)

0017-00101-0028 | #8 x 3/4 HEX. HD. BLK. WD. SCREW (4 REQ'D.)
0630-00902-0000 | GRAY PLEXIGLASS — 18" x 22" x 1/8" — #2074
0630-00903-0000 | TAPE — 1/2" x 19"

0630-00904-0100 | CHARTPACK TRANSPARENT TAPE — 3/4" x 20" BLUE
0630-00904-0200 | CHARTPACK TRANSPARENT TAPE — 3/4” x 20" GRN
0630-00904-0300 | CHARTPACK TRANSPARENT TAPE — 3/4" x 20" YEL
0567-00106-0000 | SWITCH PLATE

0586-00036-0000 | ON-OFF SWITCH

0630-00504-0000 | DISPLAY INSERT KIT — NOT ON ALL GAMES,

BUT MAY BE PURCHASED & INSTALLED ON ANY
CLOWN-GAME |F DESIRED.

MIDWAY MFG. CO.

A BALLY COMPANY PAGE 7



NO. 630 — CLOWNS — PLAYER CONTROL ASSY.

PAGE 8



NO. 630 — CLOWNS — PLAYER CONTROL ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART N©° DESCRIPTION
1 | A630-00009-0000 | KNOB ASSY.
2 | 0017-00007-0011 | 3/32 x 1-1/8 ROLL PIN
3 | 0630-00700-0000 | SHAFT
4 | 0017-00100-0050 | “E” RING (2 REQ'D.)
5 | 0017-00007-0083 | 1/8 x 1-5/8 ROLL PIN
6 | 0017-00101-0308 | #8-32 x 3/16 SET SCREWS (2 REQ’D.)
7 | 0630-00905-0100 | PLAYER #1 CONTROL PLATE
0630-00905-0200 | PLAYER #2 CONTROL PLATE (NOT SHOWN)
8 | A630-00008-0000 | MOUNTING PLATE ASSY.
9 | 0017-00101-0704 | #10-32 x 1/2 HEX HD. NYLON M.S. (2 REQ'D.)
10 | 0017-00103-0010 | #10-32 HEX HD. NUT (2 REQ'D.)
11 | 0017-00101-0639 | #8-32 x 1-1/4 CARRIAGE BOLTS (4 REQ'D.)
12 | 0017-00104-0022 | #8 STL. FLAT WASHER (4 REQ'D.)
13 | 0017-00103-0061 | #8-32 HEX LOCKNUT (4 REQ'D.)
14 | 0567-00700-0000 | ADJUSTING NUT
15 | 0017-00101-0302 | #6-32 x 3/16 SET SCREW
16 | 0591-00105-0100 | LOCATOR — POT
17 HARDWARE FOR ITEM #18
18 | 0063-27705-16KX | 25K — POT
A630-00012-0000 | PLAYER #1 CONTROL ASSY. — COMPLETE

A630-00013-0000

PLAYER #2 CONTROL ASSY. — COMPLETE

M/DWAY MFG. CO.

A-BALLY COMPANY

PAGE 9



NO. 630 — CLOWNS - TRANSFORMER BOARD ASSY.

J

T, —@

i

"
TTTe®

“‘ -

T YV

4

[

MOy MFG. CO

A BALLY CO. ﬁ

M/IDWAY MFG. CO.

A BALLY COMPANY

PAGE 10



NO. 630 — CLOWNS — TRANSFORMER BOARD ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART No° DESCRIPTION
1 |MT00-00058-A000 | TRANSFORMER — 60 CYCLE - OR -
MTO00-00053-A000 | TRANSFORMER — 50 CYCLE — (FOREIGN)
2 |0017-00101-0025 | #8 x 1/2 SLOT. HEX HD. S.M.S. (2 REQ'D.)

0017-00101-0692
0017-00103-0008
0720-00001-0200
0017-00101-0030
0017-00101-0017

0017-00003-0064
A630-00015-0000

#8-32 x 7/8 CARRIAGE BOLTS (2 REQ'D.),
WITH #8-32 HEX NUT (2 REQ'D.)

FUSE BLOCK ASSY. (2 POSITION)

#8 x 1” HEX HD. WD. SCREW (4 REQ'D.)

- #6 x 1/2 HEX HD. S.M.S. (4 REQ’'D.) -

NOT SHOWN
LINE CORD — NOT SHOWN
TRANSFORMER BOARD ASSY. —
COMPLETE

M/DWAY MFG6. CO.

A BALLY COMPANY

PAGE 11



NO. 630 — CLOWNS — FRONT DOOR ASSY.

=

o

- £
S < .
=
o= =

W <
Z o 5
- LU
O A«
Uu.l<
-
0 <
< ¢ 2
» o
>E &
L'Li;i‘:n:
i
O_—-—<oO
2= > >

. PAGE 12



NO. 630 — CLOWNS — FRONT DOOR ASSY.
ORDER BY PART NUMBER ONLY

ITEM| PART N©° DESCRIPTION
1 | 0090-00902-0000 | DRESSPLATE
0090-00902-0100 | DRESS PLATE (W/0O PRESS BUTTON TO
START GAME)
2 | 0017-00101-0552 | 6-32x 1/4 CARRIAGE BOLT (2)
3 | 0090-00117-0003 | COIN ENTRY PLATE (25¢)
4 | 0090-00906-0000 | PLASTIC START BUTTON
5 | 0010-00007-0000 | COMPRESSION SPRING
6 | 0090-00013-0200 | DOOR ASSY. DOUBLE ENTRY
7 | 0017-00005-0050 | DOOR LOCK & KEY WITH SCREW & NUT
8 | 0090-00002-02BR | DOUBLE DOOR FRAME
9 | 0017-00005-0041 | 421 N.S. CAM
10 | 0090-00901-0000 | DOOR SWITCH
11 | 0090-00126-012N | SWITCH BACKUP PLATE
12 | 0017-00101-0528 | 5-40 x 3/4” LNG. M.S.
13 | 0090-00903-0040 | 25¢ WINDOW
14 | 0090-00143-0000 | COIN PLEX RETAINER
15 | 0017-00104-0002 | SPLIT LOCK WASHER
16 | 0017-00007-0019 | KEY HOOK
17 | 0017-00103-0005 | 6-32 HEX NUT
18 | 0090-00010-0000 | SW.PLATE & OILLITE ASSY.
19 | 0017-00100-0018 | “E” RING
20 | 0090-00131-0000 | SWITCH
21 | 0090-00104-0000 | TOP & BTM. COIN CHUTE W/BRKT. ASSY.
22 | 0017-00101-0598 | 8-32 x 5/16 SCREW
23 | 0010-00181-0100 | SPRING
24 | 0090-00129-0000 | PIVOT POST
25 | 0010-00134-0000 | SPRING
26 | 0090-00008-0000 | ACCEPTOR FRAME ASSY.
27 | 0093-00155-0000 | REJECTOR LEVER
28 | 0017-00100-0012 | “E” RING
29 | 0093-00151-0000 | COIN GUIDE MTG. BRACKET
30 | 0090-00005-0000 | COIN GUIDE ASSY.
31 | 0017-00101-0555 | 6-32 x 5/16 SCREW
32 | 0017-00005-0039 | COIN SWITCH
33 | 0010-00557-0025 | TRIPWIRE
34 | 0017-00007-0132 | PUSH-ON RING (BIK)
35 | 0017-00101-0507 | #4-36 x 3/4 SCREW
36 | 0090-00128-0000 | SWITCH BRKT.—DOOR TILT

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 13



NO. 630 — CLOWNS — ADDITIONAL PARTS LIST
ORDER BY PART NUMBER ONLY

A624-00001-0000
0624-00101-0000
0017-00101-0628
0017-00104-0022
0017-00103-0008
0017-00003-0102
0017-00009-0009
0017-00101-0028
0582-00100-0000
A630-00014-0000

0630-00907-0000
0017-00009-0376
0010-00242-0000
0017-00104-0028
0017-00100-0025
0017-00103-0054

- A630-00006-0000

A084-90000-F630
A084-90700-B630
A630-00015-0000
A082-90400-E000
0597-00012-0100
0597-00012-0200
0624-00902-0100
0624-00902-0300
0017-00101-0025

- 0017-00009-0419

ITEM| PART N©° DESCRIPTION
A630-00003-0000 | UPPER BACK DOOR ASSY.
A630-00002-0000 | LOWER BACK DOOR ASSY.
A623-00110-0000 | COIN BOX ASSY.
A623-00013-0000 | COIN BOX COVER ASSY.

COIN BOX GUIDE BRKT. ASSY.

COIN BOX GUIDE BRKT.

#8-32 x 3/4 CARRIAGE BOLTS (4 REQ'D.)

#38 STEEL WASHER (4 REQ'D.)

#8-32 HEX NUT (4 REQ'D.)

COIN METER (MOUNTED ON COIN DOOR)

TURN BUTTONS (2 REQ'D.)

#8 x 3/4 HEX HD. WD. SCREWS (2 REQ'D.)

VENT SCREENS (2 REQ'D.)

PUSH BUTTON ASSY. — (MAKING UP THE
NEXT 6 PART NUMBERS.)

BUTTON (0017-00009-0384) DYED RED

HOUSING

SPRING

FLAT WASHER

“E” RING

PAL NUT

MOTHER & GAME BOARD ASSY.

MOTHER BOARD ASSY.

GAME BOARD ASSY.

TRANSFORMER BOARD ASSY.

POWER SUPPLY BOARD ASSY.

P.C. SUPPORT BRKT. ASSY. — RIGHT HAND

P.C. SUPPORT BRKT. ASSY. — LEFT HAND

P.C. SUPPORT BRKT. — 12" (4 REQ'D.)

P.C. SUPPORT BRKT. — 2-1/2 (4 REQ'D.)

#8 x 1/2’ HEX HD. WD. SCREWS (16 REQ'D.)
FOR ALL P.C. SUPPORT BRKTS.)

PIN EXTRACTOR TOOL (PIN POPPER)

PAGE 14

M/IDWAY MFG. CO.

A BALLY COMPANY




SNMO1D 0€98 -00L06-b80V

AM25SI10
AM25SI10
AM25SI0
74161
74174
74174

PAM25SIO

L 4
ﬁgmwu
OO 5
s
i X w o :
5 s @m 5.5
o S ] = (@] o9>
> 23 @ (@] D 3=
oY e x o]
E r'd x| |x x| le)
| mﬂ Sl 18 3 2 A\ <
g & T« x .
2] 3% [~
< < = g%
~ Q g - -
X N 28 () ) s
A = 3a @ T iy
<
W
XnxE
one

©

3 3 x

QO.IIE 50V,
CERAMIC

74175
74174
7416|

7416l

P 74175
P 74174
b 74i6l

ON
OFF

w o
X5 N
== [2 EIrininin g
T < | 12| 1] =] [x < . =t
=Sl 2 HIEEASIR GA ollo] e M e
= z =[] [f mf [~ z o] [° S S 2
SEE = O E 1] e
W Ty
-l - m
3828 S - 2}
< =5 M x| |5 o) x =
~ 0% =i lof (M| [ of (x| 1= -
— ijer z 2 5| e (L] sl s - -
N pra = = 3 i x
~ ° 5 L ®
" wie wi
Wy <
= - 5 1% 55<
gt

27k ]
680K

_ B
2o 5/ 2 sl
s oz BRQ[HHULDE

74153
74153
SWITCH
7442
74153
74153

S~ = ad .
O 25 »
- m e O Dﬂ 3] @

74107

Ok
7417
LOME
i
L
TANT.

£55 LIEWTG-
mm mmw@ m

B
YLAR
IOQMF
Eﬁ.ECT
? 22MF,
in
@ LOMF
25V,
TANT

O umae

7404

1K

7416l
p 74161

e
gy @ Rlk(R = 4
; % 3
B | 528 8 e &z
O |3 Iy}

PAGE 15

1
o |
12K




— o\ N < o o) N x
LK K D
S
<C. b ROM _4 Pruiss|  praina]Q hrues| Pr474]Q Pruss|  brwoa
) d
+>! | & @) GDC,‘
a G
m Ep) ROM Fmss Cgpzne F?lrao 7474 ﬁ7‘+oq gOE&Of;‘z 7400
S & @ Q)
: &
O E(P) ROM F”‘fﬁ 74114 | D rai6e 3245 7442 9310
(=2
@ +OI <
[a]
- EL5|53 18216 F?Hou bosie goz E74a74 §
S S o
. P(P) ROM 7442 Prava p7404 po3ie bozle 9316 "
@ ) F %
|
=
L pernon T T e B S
= @
o son. 330
) 1O DO DO D+ D
~ -— w [_"' [ v ] - r'_
O prrrOM Pl R R R
[ (@] Q o] O O
@ Ems S IR E
o3 +| » > > > 2| ® = >
> QS O O+ O +&1 O +O
ql ™ w (W [ ] W hd
2 ‘ ~ n ) SN
T P((PIROM 2 p730 O I ™ I I A I A o -
. EB RN ENE N ENENE N EE
= - L IENBIRIENEIENEE
' OO0 o e
9 S S 9 9 9 &
g dddddd:
0 651 IS T I B -
0 O O N g

PAGE 16

MOTHER LOGIC BOARD
A084.90000-F630

IK

K

—(® +

©00EED

LOCALLY OR THROUGH YOUR DISTRiBUTOR.
P} ROMS MUST BE PURCHASED THROUGH

ALL COMPONENTS CAN BE PURCHASED
YOUR DISTRIBUTOR.




= +SENSE N
" &S |, STRAP Y
< ”"lo < Q +
on S B IN5230A
— 56K
e O anvaiz3
— oK |
®XQO /oK
<™ Q +
S - Oe2an4is
o O /5
g 2 =Tl
2 2.2«
= £ = —P—IN4004
UN m =
“38 > (Domr By
8'_ o
Z
< | ik 1w
5 [ron &z SLYF
oY B2 <3 IMFO Q&%
R Os 0 oV (3 1omF
=~ ol
8@ O TANT.
A
D
o =0 & | I + =\
— )
2N2905©O$§ w32 38\ 3§ %
4.7 lawC3 S =3 I/ = =
JMF 50V @ — ., 3 —J
BEAD O .18 5W 36 270 100 470
68 /2wl 2w
d
e ]
- = S
- N <
O -
C —
S o F
Y . W—

PAGE 17



onewsayass weibelq — GGL—000LW ‘GG L—000SW

¥ ~a0vAsaazaEs = = ==

A w4 neo B4 mm NT: e W6E HN._“_ . T Ay
199 S9¥ SOV “0SO A -.-.- =
: 3904 | aco 10K ~L¥A =

WZFY
= = TED a0l 1209 mm.v._m.m NE-1
9] 1ndLo 29 A0 T = end o ovd
w28 W ) ] Nl | == 220 ¥9*G
N R WYE ™ e 94 0 AR In YT 5€0 ¥'e wzn
=5 69T * - 306y iy pN-e—|( ¢ A2
YA %3 o s a ° me LAY ATD 254 A JO1V¥9ILNI apy
e v we 10| o o a 854 | ggg X *ONAS *L83A )
wen - AW (e | - N wnas s IAWY *ONAS roy
. ~ " st Y 150 ovg B R Miwos ab
R Y NN n aﬁﬁim 993 W _ s €10 994 ¥9°
=719y 910 F 958 Lot ¥ vy
w asz » Tou AeL*
Sn_(w._
uo N
ivz
E o3 TYOILYIA wak Sos SR
ol z N - A AE b AW AT & AZTH D D
= SSINLHOIE 51N 64
Shid L 19 | L £ AELH AV Yoy 283 nware a8 Mz 0
k- 4] TA ' ! A T * 115160 ————
W O+ T o 0y Oy ALY G g et I g
i a| on| w1 e gy < 50 WOk P\ U wan ioa
v 1o N L 8 / C ” ” H ]
134008 189 ST 29 LR
e Loa w2 T Ze

—WW

i T vy s, s spegmen. LOELE G
= L W) ry L60FQY ONY JOMINOD LMOBH LSOTOVIM W 310N B34
£200° ] woot3 dd 20 0 HYE LY VN GIAA $-dAl'0 OL CALENEQY
0z = = 719|728 R0 oulC) LfviiNG 4 VOLReEs inde o
02€0] ¢ T _nogiz 4 o R s
YWWW
_ [nost+ SNJ0S 2hY| ozt wa.NN ot v_mmmr . SIS BV SOMAVIS BOVLIIOA
= = sov = . ! €20 Le¥ \ﬁ/ - 12 R S D SeTAS G LT ik rvi Cevi0n 90
L ot T Wer e £10 BN 40 3
TN OL €0 WA 2 - T ; 0 QUMD 01 CALYNGM N0/ WOMS NINVL WUCSAVM & %
sau ¥ st |+| 9¢y G
A Hod MEN_ 1w ez oey EQH N WAEMA DL TLVOKM LMD NOMS MENYL JB“.,H“I
39YLI0A o 10°| y3dwva GILMOOW BSIVHS e AVHL CLOERONND LLGERN 3% T
L H W 357Nd oty $29 TELVOOH 30VAT0A JO WBMO SLAFRMEN
¥31v¥3g %102 £820] + *L0 LGNS0 VD LN o
_hz_n_o._. A T fa - A N h: e = ™ ~40 Nv DL WOLOINNOO L3BA3 EXTION LLAEREN 3
[=TET] E Lo YIAMD Z|NO
|20 104100 ZIYOH R Q yann zwon b ZE¥ uaavns 18 "550 ziow Nwree WOLLOBIRO i TG LIRS
“LaT4 A" 963¢ x6D W nazx dsv 80 3570d ZRIOH rsy 50 — -
._.x> H W Ao S2d (0 H a4 A WIS LOWO MO M TV RN (§)
——
ROATO |y n . i AN L B
SO N BN WO VOM MMNILO SETWN
wn LY YIA (18D) TA 4O = T _ Lo
. (300HLYI ¢ NId OL BB Wt T svHINOD
T NIT ZROH Q30iA X o 05
€1 4 9
z
H3dng 038 N9
Azt 314 6T
men) ot
sﬂ A0, _.w_
) e s2d Aot 1NN
pi:1 T Q30A
rey 20 Hamom0d " 3Ls0aw00
YIANG 93 10aN = 20V, *Td
oo Er L 0/d
ez . ¥3IM0d IV
xnmw e N N AW ATT S >n--m_.uo»
98T . L oowvawg_ | @ —m—— 0 —_
» S ]
H01¥MN93Y o
MBY [TD A dd AD9 #
N s e 030IA

0T b8y
P —— ]

ATddNS ¥3Imod

PAGE 18





